
  

User:  jdmpx  |  Contact Us

Parts Catalog - Option Detail   

Electronic Parts Catalog - Option Detail

Option Group Graphic Film Card Date

EM1084 01.06 em101gc F 15-NOV-92

Engines NH/NT 855, NT495, NT743, NTA855 N106

SMALL | MEDIUM | LARGE
 

Cart Ref No Part Number Part Description Required Remarks

View My Cart

  EM1084 Engine Mounting   

https://qsservices.cummins.com/qshd/feedback.php?productid=1
javascript:swap_img('em101gc','/rtgraphics/english/parts/em/1/em101gc_sm.png');
javascript:swap_img('em101gc','/rtgraphics/english/parts/em/1/em101gc_md.png');
javascript:swap_img('em101gc','/rtgraphics/english/parts/em/1/em101gc_lg.png');


     Engine Mounting

     Gear cover with vertical

     mounting pads and mounting

     parts for front support. Two

     bolt pad type front support

     included.

      

1 S 911 B Pipe Plug 1 1/8 NPT

2 60408 Pin Dowel 1  

3 3013786 Pipe Plug 1 3/8 NPT.

4 3011712 Captive Washer Cap Screw 9 7/16 - 20 x 2 3/16 inch

5 3011713 Captive Washer Cap Screw 1 7/16 - 20 x 2 5/8 inch

6 3011714 Captive Washer Cap Screw 3 7/16 - 20 x 3 inch

7 70653 Diamond Dowel 1  

8 3067618 Gear Cover Gasket 1  

 3024442 Gear Cover 1  

9       132770 Bushing 1  

10       210416 Lubricating Oil Transfer Tube 1  

11       210713 Gear Cover 1  

12 65259 A Shim 1 .010 inch

12 65259 B Shim 1 .005 inch

12 65259 C Shim 1 .020 inch

12 185573 Shim 1 .025 inch

13 215705 O-Ring Seal 1  

14 3011715 Captive Washer Cap Screw 3 3/8 - 16 X 1 3/16 in.

15 3063029 Front Engine Support 1  

16 3058664 Hexagon Head Cap Screw 2 7/16 - 20 x 2 1/2 in.

17 3054889 Hexagon Flange Head Cap Screw 6 7/16 - 20 x 2 3/4 in.

 
© 2019 Cummins Inc., Box 3005, Columbus, IN 47202-3005 U.S.A. 

Terms of Use and Disclaimers  |  Recommended System Requirements 
Need Assistance? Please click on the Contact Us button in the top right corner of any page.

https://quickserve.cummins.com/qs3/qsol/terms.html
https://quickserve.cummins.com/qs3/qsol/system_requirements.html

